



Test Report # SOFTINACOW-0001-20217

TOWNSEND LEATHER NFPA 260 COVER FABRIC BURN REPORT

Date: 2/2/2017

Conditioning Chamber: Time In: 2:07 PM Time Out: 2:07 PM
2/1/2017 2/2/2017

THICKNESS: 1.0 - 1.2 MM

Specimen: **Townsend Leather** **Softina Cowhide**
(Additional Flametreatment)

Standard Filling Material: Non FR polyurethane foam, density 20 kg/m³ to 25 kg/m³
Test

Specimen # (Seconds)	Ignition (yes/no/SE)	Char Length on Vertical Panel (mm)
1	SE	2.54
2	SE	2.54
3	SE	10.16

Retest

Specimen # (Seconds)	Ignition (yes/no/SE)	Char Length on Vertical Panel (mm)
1	SE	2.54
2	SE	2.54
3	SE	2.54

Retest 2

Specimen # (Seconds)	Ignition (yes/no/SE)	Char Length on Vertical Panel (mm)
1	SE	2.54
2	SE	7.62
3	SE	15.24

CLASS I ☒

CLASS II ☐

Tested according to NFPA 260 : 2013 Edition-Section 6.1 Cover Fabric Test

Dawn Finch

Quality Control

Townsend Leather Co. Inc.

45-49 Townsend Ave PO Box 669

PO Box 669

Johnstown, NY 12095

This form is electronically signed. If you need an actual signature, please call.